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Client Ref. E Page 1 of 1 ““_ -
Report No.  : G10009FU100017 A OO0 0 A A/ IIS '

REPORT ON IGNITABILITY OF BUILDING PRODUCTS SUB.JECTED TO m*‘—JJ
DIRECT IMPINGEMENT OF FLAME - SINGLE-FLAME SOURCE TEST

Information Supplied by Client

Client . Guangzhou Yajiang Photoelectric Equipment Co., Ltd.

Client Address © Mo. 18 Huahui Road, Huashan Town, Huadu District, Guangzhou, China
Projact : drapeLED{¥G-LED5S0Z)

Locatian Do

Sample Description : drapeLED({YG-LEDS0Z); 600 x 400 x 5 cm

Laboratory Information

Lab. Sample 1.D. ¢ FU100017
Date Received - DB/03/2010
Diate Test Started : DB03/2010
Date Test Compleled » 11/03f2010
Test Method : EN IS0 11925-2:2002

Test Results

Conditioning treatment |Temperatur‘e: 21/25 C: Relative humidity 45/55 %; Time: 73 h

Sul:}stratel - Method of fixing - ]Exposur& condition |Surface exposure

The centre line of the spacimen,
A40mm above the bottom adge

Flame application time (s) 30 Pasition of flame application

Lengthwise Crosswise Specification of BS

Lab. Sample 1.D, Fuooai 7/l Futooot 72| Fu1o0017:3| FuTo00 7i4| Fu 10001 7i5| FUoDD1 7] EN 13501-1:2007

Whether ignition occurs| Yes Yes Yes Yes Yes Yes
e 10E s 60 60 ) 60 60 60
duratian{s)

The flame tip reaches
point above the flame 78 ag 80 an 93 108
application point in the
total test duration{mm}
The time at which

the flame tip reaches - - - - -
150 mmis)

Whether ignition of the
filter paper occurs
Cbservations made during the
tesl

Mo Mo Mo Mo Mo Mo

Remarks: The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential fire
hazard of the product in use.

Checked by: J‘i-.w./y Date: Iéfﬁ?-}{jpfﬂ Certifiad by: /2:/‘6 Date: féfﬁ%Wﬂ

FU-R-5(22/6/2009) ) Hu Zhen Bin (Technical Manager)
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FUGRO TECHNICAL SERVICES (GUANGZHOU) LIMITED
Client Ref. e Page 1 of 4

ReportNo. @ G10009FU100017(1) R0 0 00000 OGO A
REPORT ON BUILDING PRODUCTS EXCLUDING FLOORINGS EXPOSED

TO THE THERMAL ATTACK BY A SINGLE BURNING ITEM

Information Supplied by Client

Client . Guangzhou Yajiang Photoelectric Equipment Co., Lid.

Client Address : Mo, 18 Huahui Road, Huashan Town, Huadu District, Guangzhou, China
Project : drapeLED{YG-LED502)

Location b

Sample Description : drapeLED(YG-LEDS0Z), 600 x 400 x 5 cm

Laboratory Information

Lab. Sample 1.D. : FU100017
Date Received . 080372010
Date Test Started ¢ D&/032010
Date Test Completed » 117032010
Test Method : EM 13823:2002

Test Results

Conditioning treatment |Temperature: 21/25 C; Relative humidity 45/55 %, Time: 48 h
Description of substrate and fixing | The specimen hang vevtically fixed in the test, no substrate. The air gaps
o the substrate between specimen and backing board is 50mm.
Lab. Sample I.D. FU10001 711 FU10001712 FU100017/13
FLGRAG ap49 (W /5) T 14 11
FLGRAq s (W/S) 7 14 11
LFS < gdge of specimen < edge of specimen < edge of specimen
THRGone (MJ) 1.0 1.7 1.4
SMOGRA (m®/s”) 9 15 17
TSPgggs (M?) 35 47 43
Flaming droplets/particles Mo Mo Mo
Observations made during the test -

Remarks: 1. The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test; they are not intended 1o be the sole criterion for assessing the potential fire
hazard of the product in use.

2. The graphs of HRR,(t), THRI(t), 1000=HRR,,(t}{t-300), SPR,(t), TSP(t), 10000%SPR,,(t)t-
300), test configuration and sample after lest are shown on pages 2~4 of this report.

3. The sample was sub-cantractars to a laboratory of CNAS for testing.

Checked by: Jﬁ"‘-‘/ﬂ/ Date: |6/63 /20{0_Certified by: /}g;'/"’ Date: féx{iféﬂm

f

wJ Hu Zhen Bin (Technical Manager)
L2 L 1 O Y N Sl e S R EF: 511442 5 +86-20-3482 8832 {410 +86-20-3482 8831
Jim ke Ecslagicsl Park, Nancun, Fanyu , Guangzhou , PRG Pastal Coda 611442 Tl : +M-200-34 063 BO32 Fax:-4BG-20-1482 BB

The copyright of this decumant ig awned by Fugre Teshnical Services (Suangzhau] Limdted, I8 may nol be reproduced axsept with prior weilten approval fram the Company.
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FUGRO TECHNICAL SERVICES (GUANGZHOU) LIMITED

Client Ref. : - Page 2 of 4
Report No. : G10009FU100017(1)
Graphs of HRR,,({), THR(t) and 1000xHRR,,(1)/(t-300)
— HRRaWl) THR{Y) —— HRRav({t)* 1000/{1-300)
Sample 1L.D. : FU100017/11
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The capyrlghi af thiz documanl is owned by Fugre Tachaioal Sorvces |Guangzhouw)Limited. Il may nod be regraduced axcepl with prior wrillen approval from the Caompany.
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FUGRO TECHNICAL SERVICES (GUANGZHOU) LIMITED
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Client Ref. - - Page 3 of 4
Report No. : G1000SFU100017(1)

Graphs of SPR,(t), TSP(t) and 10000xSPR_,(1)/t-300)

—TSP(t) ——— SPRav(t)* 10000/(t-300)
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Tha copyright of this dacumant is awnad by Fugro Techrical Sarvices {(Guangzhou)Limitec. It may rod be resraduced excepl with prior wrilten approval from the Company.
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FUGRO TECHNICAL SERVICES (GUANGZHOU) LIMITED

Client Ref. : - Page 4 of 4
Report No. : G10009FLU100017(1)

Long wing (left)

Test configuration

ke L

Long wing (lefft) Short wing (right)
Sample afier test

MU R e WM B R IS, 511442 M3 +HB-20-34B2 AR32 {k fs +B6-20-3452 8531
Jin bon Ecological Park, Nancun, Panyu, Guangzhou, PRC Postal Cade : 591442 Tel: +86-30-1482 BED2 Fax : #08-20-34 52 11
Tha eopyrlaht of this dacuman: s awnad by Fugra Technlcal Servicas (GuangzhaulLimilad, 1t may not be reproduced excens with aior wiitten approval fram e Comgany.
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FUGRO TECHNICAL SERVICES (GUANGZHOU) LIMITED

Client Raf, v Page 1 of 1

ReportNo.  : G10008FU100017(2) | 0 0 0 00 YRR I
REPORT ON CLASSIFICATION OF RECTION TO FIRE

Information Supplied by Client

Sponsor : Guangzhou Yajiang Photoelectric Equipment Co., Lid.

Sponsor Address Mo 18 Huahui Road, Huashan Town, Huadu Districl, Guangzhou, China
Project : drapel ED{YG-LEDBDZ)

Product Description . drapeLED{YG-LEDS0O2); 600 x 400 x 5 cm

Test reports & test results in support of classification

Test Reports
Mame of Laboratory Mame of sponsor Test reports Nos. Test mathod
Fugro Technical Services | Guangzhou Yajiang Photoelectric =
(Guang zhou) Limited EdiLipmant G Lid: G10002FUM00017 EM IS0 11925-2:2002
Fugro Technical Services | Guangzhou Yajiang Photoeleclric ;
(Guang zhou) Limited Equipment Co:, Lid. G1000SFU1AD01T{1) EM 138232002
Test Results
Results
Test mathﬁlci and test EBaramalar N et : . .
numpar Continuous parameter -| Complianca with
mean {m}) parameaters
FIGRA = 120 W/s 11 Wis -
LFS < edge of specimen - Compliant
TH = 7.5 MJ 1.4 MJ -
EN 13823:2002 Reoos _ o 3 —
SMOGRA = 30 m"/s 14 m'ls -
TSPgoos = 50 m* 42 m’ -
Mo flaming dropletsiparticles - Compliant
EN IS0 11925-2:2002 F. =150 mm within 80s (4] 87 mm -

Classification and field of application
This classification has been carried out in accordance with EN 13501-1:2007.

Classification
The product, laminated sheet, in relation to its reaction to fire behaviour is classified: B
The additional classification in relation to smoke production is: s1

The additional classification in relation to flaming droplets / particles is: d0
Reaction to fire classification: B-s1,d0

Field of application

This classification is valid for the following product parameters @ -

This classification is valid for the following end use applications : The speciman hang vevtically fixed in the test,
no substrate, and the air gaps between specimen and backing board is 50mm.

Limitations: This classification document does not represant type approval or certification of the product.

Checked by; Jmm%/ Date: JE‘/E‘E}QW Certified by: /2—-/\-’“ Date: ,’ﬁ/%gﬂm

Hu Zhen Bin (Technical Manager)

IR R YT s ﬂ'! i #E R HE B s, 511442 il i +86-20-3482 BA3Z {00 +86-20-3482 8831
Jin®aEcalagical Fark . Mancun, Panyu  Suangzhau  PRC Postal Cade: 591442 Tel: +BE-M1-34 52 BHA2 Frow s +EG-20-0402 B33
The copyright of this documenl is ewned by Fugre Technical Services (Guangzhau]limilad. |t may rfol be reproducad excapl with prior wrilten approval from the Company,
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